Magnet test report

QR/QM-12 A/0
Order No. A20250200015 Batch No / lagnetization or no| Magnetization
Performance N52 Size D25*5mm Coating NCN
Quantity 1200 Szzlii;gg cshpeoctk sampling amount 20
c.()ntent @ @ Maximum surface magnetic force
projec 25 5
standard +0.05 +0.05 N S
unit mm mm Gs
1 25.02 5.04 3860 3850
2 25.01 5.02 - 3900 3790
3 25.02 499 A7 3830 3830
4 25.05 5.00 VX T ala 3870 3820
5 2503 | el | A, VAN 3900 3790
6 25.00 s OV /T — 3890 3830
7 25.02 499 oy 3860 3870
8 25.01 500 A 3900 3820
9 25.03 504 3850 3840
10 25.04 5.05 3900 3830
11 25.02 4.99 3870 3790
12 25.01 5.02 3830 1 3860
13 25.03 5.00 3900~ (< 1] 3820
14 25.02 5.03 (3840, )= |/ Ao #790
15 25.01 5.01 3876 D 483830
16 25.03 4.99 39807 )Y/ 38
17 25.02 5.04 3RO ok 820
18 25.04 4.99 3900 3880
19 25.01 5.00 3860 3810
20 25.03 5.03 3900 3830
Max 25.05 5.05 3900 3880
Min 25.00 4.99 3830 3790
Avg 25.02,_4==5.02 3875.50 3825.00
judgement result ~— oK (| JOK OK OK
Test Conclusion(\*j pass

Date:2025-4-24
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